



HURRICANE TEST LABORATORY, INC.

Windows • Doors • Store-Fronts • Curtain Walls • Shutters • EIFS • Metal Building Systems

MISSILE IMPACT & CYCLIC LOAD TEST REPORT - WALL PANEL

Test Date: 08/13/98

Job Tracking #: 0168-0808-98

Specimen #: 2

Page #: 5

13.0 REMARKS:

No fastener failures were observed during cycling. All recoveries measured were above the 90% recovery requirement. As such this unit has met the requirements of Metro-Dade County Protocol PA 203.

14.0 TEST CONCLUSION:

Test Method	Test Condition	Conclusion
Large Missile Impact Test	PA 201	PASS
Cyclic Load Test (PA 203)	± 60 psf Design Pressure	PASS

MISCELLANEOUS INFORMATION

15.0 CERTIFICATION & DISCLAIMER STATEMENT:

The test and the results summarized in this test report were conducted in accordance with the specifications of the applicable codes, standards & test methods listed below by the Hurricane Test Laboratory, Inc. located at 6655 Garden Road, Riviera Beach, FL 33404. This report is only intended for the use of the entity named in section 1.0 of this report.

16.0 APPLICABLE CODES, STANDARDS & TEST METHODS:

Metro-Dade County Protocol PA 203 – Criteria For Testing Products Subject To Cyclic Wind Pressure Loading.

South Florida Building Code – Sections 2309, 2314 & 2315 (Dade/Broward)

17.0 LIST OF OFFICIAL OBSERVERS:

Fredrick D. Shaffer – HTL, Professional Engineer

Vinu Abraham – HTL, Engineer

José Colón – HTL, Engineer

Joe Gibson – HTL, Technician

Terry Roberts – HTL, Technician

DROJOs.Inc Green Building Systems

P.O Box 7238

West Palm Beach, FL 33405

Adam Rish

ENGINEER OF RECORD

Fredrick D. Shaffer, P.E.
FL Reg. # 26694